
 

 
 
 
 
 
 
 

 
 
 
 

 
 

  

 
 

 
 
 
 
 
 

 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ISTANBUL TECHNICAL UNIVERSITY « GRADUATE SCHOOL  

Ph.D. THESIS 

MAY 2023 

PROFILE OF PRIORITY SUBSTANCES AND TOXICITY ASSESSMENTS 
OF  

WASTEWATER TREATMENT PLANTS IN ISTANBUL 

Rahime İclal BİRTEK 

Department of Environmental Engineering 
 

Environmental Sciences, Engineering and Management Program 
 



 

  



 

   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Department of Environmental Engineering 
 

Environmental Sciences, Engineering and Management Program 

 

MAY 2023 

ISTANBUL TECHNICAL UNIVERSITY « GRADUATE SCHOOL  
[...]
To regulate the procedures and principles regarding the protection and improvement of the quality and quantity of drinking-potable 
water supplied from all surface and groundwater resources.  

2017 

Regulation on the Water Intended 
for Human Consumption 

To regulate the procedures and principles regarding the conformity of water intended for human consumption with the technical and 
hygienic conditions as well as the provision compliance with the quality standards of water, the production, packaging, labeling, sale 
and inspection of spring water and drinking water. 

2005 

Regulation on The Protection of 
Water Against Nitrate Pollution 
from Agricultural 

To regulate the procedures and principles regarding the detection, reduction and prevention of pollution caused by nitrate of agricultural 
origin in water. 

2016 



 
 
 
   

 20 

Once the evaluation of WET tests conducted on effluent shows toxic effects, the procedure of 

effluent Toxicity Reduction Evaluations (TRE) is required. TRE aims at determining the 

acceptable levels of measures in effluents to prevent aquatic toxicity. Toxicity Identification 

Evaluation (TIE) is part of TRE and has three phases. Phase I includes characterization of the 

physical and chemical constituents that are the reason for the toxicity. Phase II identifies 

whether the effluent has ammonia, non-polar organics and metals, while Phase III include 

methods to confirm suspected toxicants (EPA, 1991). 

Throughout this research, the analyses of the aforementioned tests became possible through 

establishment of an advanced instrumental laboratory as well as an ecotoxicity laboratory in 

ISKI. It is expected that regulations may stipulate the WWTP effluents be subjected to a total 

assessment in the future.



 
 
 
   

 21 

3. MATERIALS AND METHODS 

3.1 Study Area and Sampling Locations 

Istanbul has an estimated population of over 16 million. The estimated average daily 

water consumption of city is over 3 million m3/day while the produced wastewater is 

4.1 million m3/day. Food, pulp, textile, forestry, paper, and tourism are the main 

industries/services in the city. The discharges generally emanate from organized 

industrial districts and finally reach the sewer line along with the domestic wastewater. 

Industrial discharges are subject to industial pre-treatment or discharge criteria (ISKI, 

2013, 2020).  

In this study, in order to estimate the toxicity characteristics, the PSs concentrations, 

acute toxicity characteristics and the physicochemical parameters of the wastewater 

samples from every station were investigated. In addition, monitoring of the 

physicochemical parameters were conducted in seven WWTPs. All of these analyses 

were conducted from September 2015 to December 2019. Througout this chapter, the 

methodology obtained and gathered through The Scientific and Technological 

Research Council of Türkiye-Marmara Research Center (TUBITAK-MAM) and ISKI 

is described for the aforementioned analyses. 

The sampling points were chosen among the largest four WWTPs (WWTP 1–WWTP 

4) as well as three mechanical treatment facilities (MTF = WWTP 5–WWTP 7), a 

landfill leachate treatment plant (LTP) and the sewer of one hospital (HWW) that 

serves in the City of Istanbul. While the LTP, HWW, two of the WWTPs and two of 

the MTFs were located on the European side, the other two of the WWTPs and one of 

the MTFs were located on the Asian side. Advance treatment processes consisted of 

activated sludge systems with biological nutrient (N, P) removal facilities. The MTFs 

had a bar screening and aerated grit removal. All sampling points were selected to 

sufficiently represent overall conditions prevalent in the city. The basic characteristics 

of the MTFs and WWTPs studied are given in Table 3.1. The average flow rates 



 
 
 
   

 22 

(m3/day), mixed liquor suspended solids (MLSS) (mg/L), and dissolved oxygen 

(mg/L) concentrations of aeration pools (for advance treatments) of each WWTPs are 

provided through Figure A.1 to Figure A.4. The sewer system essentially operates as 

a separate system and receives some industrial influents in addition to domestic 

influents. The flow diagrams of the advanced wastewater treatment plant and 

mechanical treatment process as well as their sampling points are shown in Figure 3.1. 

Pictures taken at sampling stations at WWTPs are provided in Figures I.1 (a)–(b).  

The studied sanitary landfill leachate treatment plant (LTP) and hospital are among the 

largest ones in Türkiye and they both discharge into the municipal sewer system. The 

LTP consists of a balancing tank, denitrification-nitrification tanks, and ultra-filtration 

unit (Figure 3.2). The daily capacity of the LTP was 2,000 m3/day. The daily average 

COD and total Kjeldahl nitrogen (TKN) values were 18,000 mg/L and 3,000 mg/L, 

respectively. The flow rate, COD (mg/L) and the SRT (d) rates of the LTP are given 

in Figure B.1. The leachate treated in LTP orginates mainly from LTP. However, in 

recent years it also included leachates transfered from LTP II and LTP III. The 

percentage of leachates treated in LTP by origin of LTPs are shown in Figure B.2. The 

hospital studied had a bed capacity over 1,300, while water consumption was 

aproximitaly 1,500 m3/day. The hospital had a combined sewer system.  

3.2 Sample Collection, Processing and Analysis 

The wastewater samples were taken from the influent and effluent streams of the 

WWTPs, the LTP, and the sewer of the hospital. The sampling schedule was planned 

as one sample per season from all sampling points for quantification of the PSs and 

toxicity analyses, while one sample per month was arranged for the physiochemical 

monitoring of the WWTPs. Sampling schedule was conducted on different days 

through August 2015 to December 2019. All-weather refrigerated automatic samplers 

(4 ºC) were used to collect 24 h composite samples from each sampling point and were 

located after the grid chamber of each of the WWTP and MTF, as well as after the 

final clarifier of the WWTPs. The LTF samples were collected after the balancing tank 

and after the ultrafiltration process (UF). Picture taken at sampling of leachate is 

provided in Figure I.1 (d). The sampling arrangement from the hospital sewer network 



 
 
 
   

 23 

is depicted in Figure 3.3. Picture taken at sampling of hospital wastewater is provided 

in Figure I.1 (c). 

3.3 PSs and Emerging Pollutant Analyses 

The sampling schedule for PSs and emerging contaminants was planned as one sample 

per season for all sampling points from December 2015 to February 2017. Also, to 

investigate the variations in summer and winter seasons, three consecutive weekday 

samplings were performed in WWTP 1, WWTP 2, WWTP 3, and WWTP 5 throughout 

January 2016 and August 2016. All sampling work was conducted in dry weather. 

Twelve one L samples were taken and stored in Teflon coated amber glass bottles, 

using thermostat with cooling elements to maintain them at 4 °C, and were delivered 

to the Cleaner Production Institute of TUBITAK-MAM and laboratories of ISKI 

within two to three hours. The analyses of physicochemical parameters and the volatile 

PSs were conducted on the same day of sample collection. Samples that could not be 

analyzed within a week were stored frozen at -20 °C and thawed prior to the analysis. 

All analyses were completed within two months. This research was only conducted on 

dissolved phases. 

The HWW, the influent and effluent samples of WWTPs and LTP were analyzed for 

the presence of PSs and emerging contaminants. The analyses were conducted by the 

laboratories of the TUBITAK-MAM, an internationally accredited laboratory in line 

with ISO/IES 17025:2012 by the Turkish Accreditation Agency (TURKAK) and 

German Accreditation Council Deutscher Akkreditierung Rat (DAR/DAP). 

3.3.1 Chemicals 

Standards and internal standards used for the analyses of PSs, emerging contaminants, 

toxicity testing and physicochemical analyses used in this study were bought from 

Wellington Laboratories Inc. (Ontario, Canada), Sigma-Aldrich (Steinheim, 

Germany), Ehrenstorfer (Augsburg, Germany), Supelco (Bellefonte, PA, USA). 

Appropriate solvents (acetonitrile, acetone, methanol) were used to prepare stock 

solutions at the concentration of 1,000 mg/L in amber glass vials. Solvents (methanol, 

hexane, acetonitrile, acetone) used were purchased from Merck (Darmstat, Germany)  

 



      

 24 

Table 3.1 : Characteristics of the WWTPs studied. 
WWTP Population 

Served 

Flow 

Capacity 

(m3/d) 

Type of 

Wastewater 

Treated 

Primary Treatment Units Secondary 

Treatment Process 

SRT 

(d)* 

HRT 

(h)** 

Receiving Waterbody 

WWTP 1 2,000,000 400,000 
Domestic + 

Industrial 

Screening + Grit Removal + 

Primary Sedimentation 

Activated sludge 

process, A2O 
11–15 7 

Ayamama Creek / The Sea of 

Marmara 

WWTP 2 770,000 200,000 Domestic Screening + Grit Removal 

Activated sludge, 

Johannesburg 

Configuration 

15–26 7 Riva Creek/ The Black Sea 

WWTP 3 500,000 100,000 
Domestic + 

Industrial 

Screening + Grit Removal + 

Primary Sedimentation 

Activated sludge 

process, A2O 
9–17 12 

The Sea of Marmara, Deep Sea 

discharge 

WWTP 4 2,000,000 400,000 
Domestic + 

Industrial 

Screening + Grit Removal + 

Primary Sedimentation 

Activated sludge 

process, A2O 
9–22 8 

Harami Creek, The Sea of 

Marmara 

WWTP 5 4,320,000 864,000 
Domestic + 

Industrial 
Screening + Grit Removal - - - 

The Sea of Marmara, Deep Sea 

discharge 

WWTP 6 3,125,000 625,000 
Domestic + 

Industrial 
Screening + Grit Removal - - - 

The Sea of Marmara, Deep Sea 

discharge 

WWTP 7 2,230,000 833,000 
Domestic + 

Industrial 
Screening + Grit Removal - - - 

The Sea of Marmara, Deep Sea 

discharge 

*SRT: Solids retention time, **HRT: Hydraulic retention time. 
 

 



      

 25 

 

 
Figure 3.1 : Advanced wastewater treatment plant (above) and mechanical treatment process (below) flow diagrams showing the sampling 

points.

Influent Coarse  Screens
Inlet 
pumping 
station

Fine screens Aerated Oil & 
Grit Chamber Anaerobic Anoxic Aerobic

Biological Treatment

Anoxic AerobicPrimary clarifier Secondary clarifier Effluent

Excess sludge storage

Polymer Decanter Dense sludge storage Anaerobic digester

Polymer Decanter Sludge storage

Polymer

Dewatering

Thermal drying Incineration

Disposal landfill



 
 
 
   

 26 

 
Figure 3.2 : Leachate treatment plant process flow diagram showing the sampling 

points (Ozturk I., 2019). 

 
Figure 3.3 : Sampling arrangement from the hospital sewer network. 

and were all analytical grade. The dilution of calibration standards (10 mg/L) were 

accomplished using these solvents. Water was purified using the Milli-Q Plus system 

(EMD Millipore, Billercia, MA). 

3.3.2 Analytical methods 

All organic PSs and emerging contaminants were analyzed for the dissolved phase. 

The analytical methods presented here were previously reported (Birtek et al., 2022). 

PSs that were listed in the Directive 2013/39/EU and the chosen list of emerging 

contaminants were analyzed by LC-MS/MS, GC-MS/MS, GC-MS, Direct Mercury 

Analyzer, and ICP-MS techniques. The list of PSs and emerging contaminants 

analyzed as classified by their analytical techniques are summarized in Table 3.2. The 

analytical methods used to detect PSs and emerging contaminants in the influents and 

effluents of WWTP and LTP, and in HWW are shown in Table 3.3.  



 
 
 
   

 27 

3.3.3 Sample Pre-treatment and Analytical Methods 

Pesticides, VOCs, PAHs, alkylphenols, PBDEs, DCLs, other organics, and metals 

among PSs were analyzed by using GC-MS, GC-MS/MS, LC-MS/MS, GC-HRMS, 

and ICP-MS techniques. Organic PSs were extracted according to the modified EPA 

8270D method. 

The LC-MS/MS analyses were conducted using a 1260 Infinity LC system 6460 triple 

quadrupole MS/MS (Agilent Technologies, Santa Clara, CA, USA). The column, 

Poroshell 120 SB-C18 3 x 100 mm, 2.7 µm, was used when flow was set at 0.6 mL/min 

and, the column temperature was maintained at 30 ºC. The MS/MS was used in 

electrospray ionization (ESI)- jet stream (JS) with dMRM mode. The capillary voltage 

was 3000 V. The sheath gas temperature and flow rate were 400 ºC and 12 µL/min, 

respectively. For the preparation of LC mobile phases, 0.3% acetic acid in water 

(Solvent A) and methanol (Solvent B) were used. The compounds were separated 

following a gradient program where 20-70 % of solvent B was run for 2 minutes, 

ramped to 70% of Solvent B over 6 minutes and then held at 95% for 2 minutes. The 

column was re-equilibrated to the starting conditions of 20% of Solvent B and 80% of 

Solvent A for 10 minutes. The injection volume was 50 µL. The CAS number, mass, 

characteristic precursor and product ions, polarity, retention time, linearity range, 

LOD, LOQ, correlation coefficient, recovery, and RSD of the PSs analyzed by LC-

MS/MS are given in the Table 3.4. 

VOC analysis extractions were conducted by using purge and trap (P&T IO Analytical 

Eclipse Model 4660 Sample Concentrator (College Station, TX, USA)) coupled with 

6890N GC 5975C Inert MS System. A 25 mL aliquot of sample was automatically 

transferred to the P&T unit with the addition of internal standard (BFB, bromofluoro 

benzene). Samples were purged (35 ºC, 11 min, 50 mL/min) with helium and then 

trapped into the VOCARB 4000. A DB-5MS (60 m x 0.25 mm x 0.25 µm) column 

was used for the separation of VOCs. The column flow was set at 1 mL/min, the 

injector temperature was set to 200 ºC and split ratio was 20:1. The GC oven program 

was set at 40 ºC (2 min), and ramped to 200 ºC at 7 ºC/min. CAS number, retention 

time, characteristic quant and qual ions, correlation coefficient, LOD and mass of the 

PSs analyzed by P&T GC-MS are shown in Table 3.5. 

  



 
 
 
   

 28 

Table 3.2 : List of PSs and specific pollutants analyzed classified by analytical 
instruments used. 

LC-MS/MS GC-MS/MS P&T GC-MS GC-HRMS ICP-MS + DMA 

Alachlor PBDEs Benzene DLCs Cd 

Atrazine C10-13-chloroalkanes Carbon-tetrachloride 
 

Pb 

Chlorfenvinphos Chlorpyrifos 1,2-dichloroethane 
 

Ni 

Diuron Cyclodiene pesticides Dichloromethane 
 

Hg 

Isoproturon DDT HCBD 
  

Pentachlorophenol DEHP Ethylbenzene 
  

Simazine Endosulfan Isopropylbenzene 
  

PFOS HCB n-propylbenzene 
  

Quinoxyfen HCH Naphthalene 
  

Aclonifen NP Tetrachloroethylene 
  

Bifenox OP Trichloroethylene 
  

Cybutryne PeCB Trichloromethane 
  

Dichlorvos PAHs Trimethylbenzene 
  

HBCDD TBT TCB 
  

Terbutryn Trifluralin Toluene 
  

 
Dicofol Xylene 

  

 
Cypermethrin Dichlorobenzene 

  

 
HC 

HCE 

   

PBDEs: Polybrominated diphenyl ethers: PBDE 28, PBDE 47, PBDE 99, PBDE 100, PBDE 153, PBDE 154 
Cyclodiene pesticides: Aldrin, Dieldrin, Endrin, Isodrin 
DDT: p,p'-DDE, p,p'-DDT, p,p′-DDD 
DEHP: Di(2-ethylhexyl) phthalate; Dichlorobenzene: 1,3 dichlorobenzene, 1,4 dichlorobenzene, PeCB: 
Pentachlorobenzene  
PAHs: Polyaromatic hydrocarbons: anthracene, benzo(a)pyrene, benzo(b)fluoranthene, benzo(k)fluoranthene, 
benzo(ghi)-perylene, fluoranthene, indeno(1,2,3-cd)-pyrene  
TBT: Tributyltin compounds; TCB: Trichlorobenzenes (1,3,5-TCB,1,2,4-TCB,1,2,3-TCB) 
Trimethylbenzene: 1,2,4-trimethylbenzene, 1,3,5-trimethylbenzene; 
PFOS: Perfluorooctane sulfonic acid and its derivatives 
Cypermethrin: alpha-cypermethrin, beta-cypermethrin, theta-cypermethrin, and zeta-
cypermethrin 

 

HBCDD: Hexabromocyclododecanes: α-Hexabromocyclododecane, β-Hexabromocyclododecane, γ- 
Hexabromocyclododecane 
DLCs: Dioxins and dioxin-like compounds (PCDD, PCDF, PCB-DL) 
Cd: Cadmium and its compounds, Pb: Lead and its compounds, Ni: Nickel and its compounds, Hg: Mercury 
and its compounds 
HC: Heptachlor, HCE: Heptachlor epoxide 
HCB: Hexachlorobenzene, HCH: Hexachlorocyclohexane, HCBD: Hexachlorobutadiene, NP: Nonylphenols, 